

Dr. Flavio Cadebiani's B.A. 4/5 Protocol (for low-risk patients)

Starting Day 1 (first treatment day)

- Hydroxychloroquine (400mg - 1tb once daily for 5 days)
- Nitazoxanide (500mg - Take 1tb three times a day for 5 days)

or

- Ivermectin (0.3-0.4mg/kg - once daily with an fatty meal for 5 days)
- Apixaban (5mg - Take 1tb once daily for 15 days)

or

- Rivaroxaban (10mg - Take 1tb once daily for 15 days)

or

- Aspirin (300mg - Take once daily for 15 days)
- Vitamin C (Take 1g every 6 hours for 5 days)
- Vitamin D (Take 200,000iu now and then 50,000iu daily for 5 days)
- Zinc (50mg - 1tb once daily for 5 days)

Dr. Flavio Cadegiani's B.A. 4/5 Protocol (for low-risk patients)

Starting Day 3 to Day 5

- Prednisolone (Take 60mg once daily for 5 days)
- or
- Dexamethasone (Take 4mg once daily for 3 days)
 - Amoxicilin/Clavulanate (875mg Take 1tb twice a day for 7-14 days)
- or
- Cefuroxime (500mg - 1tb twice a day for 7 days)
- or
- Doxycycline (100mg - Take 1tb twice a day for 5 days)

Dr. Flavio Cadegiani's B.A. 4/5 Protocol (for high-risk patients)

Starting Day 1 (first treatment day)

- Hydroxychloroquine (400mg once daily for 5 days)
- Nitazoxanide (500mg twice daily for 5 days) or Ivermectin (0.3-0.4mg/kg once daily with a fatty meal for 5 days)
- Spironolactone (200mg once daily for 7 days)
- Enoxaparin (1mg/kg once daily [twice daily in case of clear sign of imminent thrombosis] for 7 days, followed by 7 days of one of the following options:
 - Apixaban (5mg once daily for 15 days) or Rivaroxaban (10mg once daily for 15 days) or Aspirin (300mg once daily for 15 days - avoid or substitute in high-risk patients)
- Vitamin C (1g every 6 hours for 5 days)
- Vitamin D (200,000iu now, then 50,000iu daily for 5 days)
- Zinc (50mg once daily for 5 days)

Dr. Flavio Cadegiani's B.A. 4/5 Protocol (for high-risk patients)

Starting Day 2 to Day 3

- Prednisolone (60mg once daily for 5 days) or Dexamethasone (4mg once daily for 3 to 5 days)
- Amoxicilin/Clavulanate (875mg twice daily for 7 to 14 days (14 days if signs of sinusitis) or Cefuroxime (500mg twice daily for 7 days) or Doxycycline (100mg twice daily for 5 days)

Optionally, following clinical judgement:

- Colchicine
- Finasteride or dutasteride (instead of spironolactone, or in addition)
- Ambroxol or bromexhine
- N-acetyl-cysteine
- Nigella sativa